
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

EPCOR Water Services Inc. 
Gold Bar Wastewater Treatment Plant 

Edmonton, Alberta 
 
 

2017 
Wastewater Treatment Annual Report 

 
 
 
 
 
 

SUBMITTED TO: 
 
 

The Province of Alberta  
 

Alberta Environment and   
Parks (AEP) 

 
 
 

As per requirements of 
 

 
 

APPROVAL TO OPERATE NO. 361975-00-00 
 
 
 
 
 
 

Feb - 2018 



 2 

 
 

 

TABLE OF CONTENTS 
 
 

  Approval No. 361975-00-00 Requirement Page   
 

2017 Overview 
 
 
 

N/A 3 

 

Table 1: Approval to Operate 361975-00-00 
Limits for Treated Wastewater. 

 

N/A 
 

3 

 

Table 2: Approval to Operate 361975-00-00 Monitoring 
Requirements. 

 

6.1.1 
 

4 

 
Summary of 2017 Major Work Program 4.3.1 (c); Wastewater Treatment Operations 

Plan Section 2 – Preventative Maintenance  
Treatment Capacity Protocol 

  

7             

 

Table 3: 2017 Gold Bar WWTP Performance 
 

6.1.4 (a) and (b); Wastewater Treatment 
Operations Plan Section 9 – Monitoring 

Protocol 

 

11      
 

 

Table 4: 2017 Reclaimed Water Quality 
 

4.3.1 (j); Wastewater Treatment Operations 
Plan Section 8 – Effluent Re-use Protocol 

 

12 

 

Table 5: 2017 Effluent Toxicity 
 

4.3.1 (i); Wastewater Treatment Operations 
Plan Section 7 – Effluent Toxicity Testing 

Protocol 

 

 13 

 

Table 6: 2017 Summary of Gold Bar WWTP 
Laboratory Proficiency Testing 

 

4.3.1 (m); Wastewater Treatment 
Operations Plan Section 11 – Laboratory 

Accreditation Program 

 

    14 

 

Table 7: 2017 Environmental Release Reports 
& Administrative Non-Compliances 

 

6.1.4 (d) 
 

    15 

 

Table 8: 2017 List of Certified Wastewater Treatment 
Operators 

 

4.3.1 (a); 6.1.4 (c); Wastewater Treatment 
Operations Plan Section 15 – Wastewater 

Treatment Operator Certification Requirements 

 

    16 

 

Table 9: Summary of 2017 Completed Projects and 
Planned Major Capital and Rehabilitation Projects 

 

4.3.1 (o) 
 

    17 

 

Appendices   

    18 

Appendix A – 2017 Plant Performance Reports                       6.1.4 (a); 6.1.4 (b); 6.1.4 (f)  

Appendix B – 2017 Operational Monthly Summary 6.1.4 (g)  

Appendix C – 2017 Summary of Monthly Chemical   
Usage at Gold Bar WWTP  

6.1.2 (b)  

   



 3 

 
 

 

2017 Overview 
 
The Gold Bar Wastewater Treatment Plant (WWTP) located on the banks of the North 

Saskatchewan River in Edmonton, Alberta successfully passed the ISO 14001 (Environmental 

Management System) and OHSAS 18001 (Occupational Health and Safety Management 

System) surveillance audit for its Integrated Management System. Major capital projects 

focusing on solids handling improvements and rehabilitation (Screens 7 and 8 upgrades, 

Bioreactor 6 and Secondary 1 structural rehabilitation, Channel 3 rehabilitation) were 

completed. There was only one significant wet weather event with inflows to the plant greater 

than 1200 million litres per day (MLD). The plant received a peak flow of 1551 MLD on August 

05. 

 

The Gold Bar WWTP final effluent discharge limits of Approval to Operate 361975-00-00 are 

summarized in Table 1 and the monitoring requirements are outlined in Table 2. The Gold Bar 

WWTP Effluent Limit Performance (WELP*) index for 2017 is 22.0% (Figure 1). The 2017 index 

is higher than the five year running average of 21.2% (Figure 2) impacted primarily by a large 

number of wet weather events during the months of February, March and April. 

 
Table 1: Approval to Operate 361975-00-00 Limits for Treated Wastewater 

 
Parameter Limit 

 
Carbonaceous Biochemical Oxygen Demand (5-day) 
- CBOD5 

 
20 mg/L monthly arithmetic mean of daily composite samples 

 
Total Suspended Solids - TSS 

 
20 mg/L monthly arithmetic mean of daily composite samples 

 
Total Phosphorus - TP 

 
1.0 mg/L monthly arithmetic mean of daily composite samples 

 
Total Ammonia - Nitrogen (December 1 to May 31) 

 
10 mg/L monthly arithmetic mean of daily composite samples 

 
Total Ammonia - Nitrogen (June 1 to November 30) 

 
5.0 mg/L monthly arithmetic mean of daily composite samples 

 
Escherichia coli counts 

 
126 counts per 100 mL/monthly geometric mean of daily grab 
samples 

 
pH 

 
6.5 to 8.5 pH units 

 
 
* WELP Index: The index calculates a percentage value representing the percentage of the 

discharge limit for each parameter measured in the final effluent. Each value is given equal 

weighting in the calculation of the index 



 
 

 4 
 

Table 2: Approval to Operate 361975-00-00 Monitoring Requirements 
 

 
Parameter 

 
Frequency  (Minimum) 

 
Sample 

Type 

 
Sampling Location 

UNTREATED  WASTEWATER 
 

pH  
 
Once per day 
 

 
 
Composite 
 
 

 
 

Untreated Wastewater entering the  
wastewater treatment plant 

 

BOD5 
TSS 
Total Phosphorus 
Total Ammonia‐Nitrogen 
Volume of Flow Continuous, recorded daily Calculated 

TREATED  WASTEWATER 
pH  

 
Once per day 
 

 
 
Composite 
 
 

 
 

Wastewater treated plant effluent prior to  
release to the North Saskatchewan River 

CBOD5 
TSS 
Total Phosphorus 
Total Ammonia‐Nitrogen 
Acute Toxicity Monthly Grab 
Chronic Toxicity Quarterly Grab 
Volume Continuous, recorded daily Calculated 
E.coli counts Once per day Grab     After ultraviolet (UV) disinfection 

EFFLUENT REUSE WATER 
Volume of reuse water Continuous, recorded daily Calculated     Reuse water transmission main 

WASTEWATER PLANT BYPASS AND UNAUTHORIZED RELEASE 
Release Volume Continuous during bypass 

event , recorded daily 
 

Calculated  
 

Primary and Secondary treatment bypass of  
wastewater at the wastewater treatment plant 
Unauthorized release point 

pH  
 
 
Any bypass event lasting > 2 
hours 

 
 
Composite BOD5 

TSS 
Total Phosphorus 
Total Ammonia‐Nitrogen 
E.coli counts Grab 

SLUDGE DISPOSAL 
Sludge Volume Total Volume Estimated Prior to leaving the wastewater treatment           

plant 
 

 



 
 

 5 
 

 
Figure 1: 2017 Monthly Gold Bar WWTP Wastewater Effluent Performance (WELP) Index 
 

 
 

Figure 2: Gold Bar WWTP Wastewater Effluent Performance (WELP Index) 2005-2017 



 
 

 6 
 

For 2017, all of the monthly limits for Approval to Operate discharge parameters were met 

(Table 3, Appendix A - Monthly Plant Performance Reports). A total of 101,057 million litres 

(ML) of wastewater was conveyed to the plant. Secondary treatment and UV disinfection was 

provided to 93,027 ML (92.1%) of the total influent raw flow with 3,795 ML (3.8%) of reclaimed 

water provided to industrial customers. A summary of reclaimed water quality in 2017 is 

provided in Table 4. 

 

Plant Bypass (Secondary and Primary) 

• In 2017, Gold Bar WWTP had 64 days of secondary and primary plant bypasses. Total 

volume of secondary bypass in 2017 was 4235 ML (4.2%). In addition, the total primary 

bypass volume was 0.3 ML (approximate) 

 

Uncommitted hydraulic reserve capacity (Secondary treatment) 

• In 2017, Gold Bar WWTP had total dry weather volume of 96,822 ML. This volume is sum 

total of Outfall 10 effluent and membrane product water (3795 ML). Outfall 10 effluent also 

includes wet weather flow that did not result in secondary bypass and any additional wet 

weather flow that had secondary treatment during plant secondary bypass events 

• Average dry weather flow in 2017 was 265 MLD. However, true dry weather flow was 

lower than 265 MLD and was approximately 256 MLD (This average flow excludes 

additional flow to the plant during snow melt or rainfall, true dry weather volume was 

approximately 93,382 ML) 

• Based on 310 MLD of average secondary treatment capacity and true dry weather 

average of 256 MLD, uncommitted hydraulic reserve capacity for secondary treatment, in 

2017, was 54 MLD 

 

 

 

 

 

 

 

 

 

 



 
 

 7 
 

Summary of 2017 Major Work Program 
 
Major Maintenance includes activities within the Major Work Schedule as well as significant 

equipment failure and major Preventive Maintenance (PM) work on various plant assets. 

Major maintenance is classified as having significant impact to Operations, high man-hour 

efforts, and/or large financial expenditures (capital or expense). 

 

Most maintenance is completed at Gold Bar WWTP using internal work forces; however, 

when special skills are required to complete maintenance, contract services are utilized to 

complete specific tasks. Contract services used in 2017 included Tundra Boiler Controls for 

boiler maintenance, MAP Water & Sewer Services Ltd. for roadwork at Clover Bar Lagoons, 

and other contractors as required for weed control, tree trimming, asbestos abatement, lifting 

device certification and overhead crane repair, and EPCOR Energy services for transformer 

maintenance. 

 

Major maintenance activities during 2017 included clarifier chain replacement on two 

clarifiers, UV bulb and hydraulic cylinder replacement in two UV disinfection channels, boiler 

tube replacement in one boiler, and overhaul of two blowers.  

 

Buildings 
 
• Asbestos abatement completed on piping elbows, unit heaters, and ducting within Scum 

House 3 

• Refurbishment of crane in the membrane building and the crane over grit tanks 1, 2, and 3 

was completed 

 

Digestion 
 
• Two blend tank sludge pumps were rebuilt.  The submersible mixer in Blend Tank 2 was 

replaced.  Both blend tanks were cleaned and inspected.    

• Chemical clean of Digester 2 heat exchanger was completed 

• Overhaul, electrical calibration, and replacement of recirculation valves was completed for 

mixing compressors 101, 102, 103, and 104 

• Cleaning was completed on boilers 6, 7, and 9  

 
 



 
 

 8 
 

Disinfection 
 
• Bulbs on UV banks 4A, 4B and various burned out lamps and ballasts were replaced 

• Replacement of all bulbs and hydraulic cylinders on UV channels 2 and 3 was completed 

 

Fermentation 
 
• Cleaning and inspection was completed on Fermenter 4  

• Completed plunger replacement on Fermenter 3 West TPS Pump and VFD replacement 

on Fermenter 3 East TPS Pump   

 

Lab 
 
• Replaced condensing unit for walk-in cooler for laboratory sample storage.   

 

Lagoons (Clover Bar) 
 
• Road widening and grading completed around lagoons cells 3A and 5, respectively 

• New cradle for second hidrostal pump in lagoon cell 2 was fabricated and installed 

 
Membrane Filtration 
 
• Replaced backpulse valve on the membrane backpulse system 

• Replaced East product water pump on membrane product water system 

• Completed cleaning of membrane contact tanks 

 

Odour Control 
 
• The scrubber tower level transmitter and west bleach injection pump were replaced on the 

Fermenter scrubber system 

• ORP and pH probes were replaced on the East, West, and EPT Scrubber systems 

 
Outfall 
 
• Flow meter for Outfall 30 channel was replace 

 

 

 



 
 

 9 
 

Pretreatment 
 
• Wash press for Screen 4 was rebuilt 

• Overhaul of the two alum mixers is the west primary influent channel was completed 

• Hydraulic hoses on CSO Screen System 4 were replaced 

 
Primary Treatment 
 
• Cleaning and inspection of primary clarifiers 7 and 11 were completed.  Replacement of 

conveyor chain was completed in the long and cross collectors of primary clarifiers 8 and 

10.  

• Scum pump 2 for primary clarifier 5 was rebuilt.  Sludge pump 1W was rebuilt for primary 

clarifier 4.  

• Sludge blanket level sensors for primary clarifiers were serviced by HACH Canada.  

 
Secondary Treatment 
 
• Cleaning and inspection of secondary clarifiers 2, 5, 9, and 11 was completed. 

Replacement of conveyor chain was completed in the long and cross collectors of 

secondary clarifier 3. 

• Ten submersible mixers were replaced in Bioreactor 5.  Influent pumps were replaced in 

Bioreactors 1, 2, and 3. 

• Electrical diagnostic testing completed for motors on Blowers 1, 4, 5, and 6.  Overhaul 

completed on Blower 6 motor and Blower 4 motor and blower. 

 

Utilities 
 
• Replaced desiccant in instrument air dryer units  

• Completed tube replacement in boiler 2 and ABSA certifications of boilers 2 and 3  

• Completed power factor (Doble) testing and dissolved gas analysis on 33 high voltage 

liquid filled transformers.  Visual inspection, exercising, and LSIG trip function testing was 

also performed on 33 high voltage breakers and related relay apparatus.  

• Completed superchlorination and disinfection of potable water system feeding Blower 

House 2  

 

 



 
 

 10 
 

Sludge/ Supernatant Piping  
 

• Completed construction of an access road to D2 manhole from the parking lot  

• Replaced starter contacts on motors at the pump house 

 

Waste Activated Sludge Thickening 
 

• Rebuild of South and Centre TWAS pumps was completed 

 



7.7 --- --- 7.6 324 --- --- --- 3.7 3.7 311 --- --- --- 3.0 3.0 7.93 --- --- --- 0.23 0.23 42.7 --- --- --- 2.360 2.360 63.0 --- --- 4.29 0.06 --- --- 9.30 106 --- --- 113 2.2 --- --- 8
7.4 --- --- 7.4 240 --- --- --- 2.5 2.5 250 --- --- --- < 1.0 < 1.0 6.18 --- --- --- 0.21 0.21 31.9 --- --- --- 0.310 0.310 48.6 --- --- 1.68 < 0.01 --- --- 6.10 84 --- --- 90 1.9 --- --- 2
7.9 --- --- 7.8 424 --- --- --- 4.5 4.5 430 --- --- --- 4.0 4.0 9.90 --- --- --- 0.29 0.29 51.7 --- --- --- 5.850 5.850 72.9 --- --- 7.27 0.10 --- --- 13.3 227 --- --- 233 2.5 --- --- 26
7.7 7.5 7.1 7.5 322 141 444 --- 5.2 5.2 307 161 150 --- 3.0 3.0 8.55 5.58 6.68 --- 0.29 0.29 44.1 34.0 25.6 --- 3.230 3.230 67.1 44.2 --- 5.39 0.01 0.34 --- 9.30 124 241 --- 127 2.8 2.1 2.2 7
7.5 7.4 7.1 7.4 227 120 444 --- 3.0 3.0 234 153 150 --- 2.0 2.0 6.39 4.76 6.68 --- 0.22 0.22 31.0 28.3 25.6 --- 1.060 1.060 51.9 39.8 --- 3.16 < 0.01 0.05 --- 5.00 79 185 --- 82 2.6 1.6 2.2 1
7.8 7.6 7.1 7.6 552 172 444 --- 11.7 11.7 456 169 150 --- 6.0 6.0 10.8 5.95 6.68 --- 0.61 0.61 52.4 38.0 25.6 --- 6.560 6.560 80.1 46.8 --- 8.75 0.03 0.57 --- 12.6 296 275 --- 260 3.0 2.8 2.2 55
7.6 7.6 --- 7.5 306 119 --- --- 5.8 5.8 302 152 --- --- 4.0 4.0 7.55 4.85 --- --- 0.30 0.30 38.5 33.0 --- --- 3.120 3.120 59.0 43.2 --- 5.23 0.02 0.29 --- 7.90 124 278 --- 125 2.1 1.9 --- 17
7.5 7.4 --- 7.4 182 70 --- --- 4.2 4.2 156 134 --- --- 3.0 3.0 4.98 4.35 --- --- 0.22 0.22 28.4 25.1 --- --- 0.160 0.160 43.0 35.5 --- 1.58 < 0.01 0.01 --- 4.50 75 75 --- 80 1.7 1.6 --- 3
7.8 8.0 --- 7.7 605 226 --- --- 8.3 8.3 382 202 --- --- 5.0 5.0 10.1 5.60 --- --- 0.48 0.48 53.8 44.8 --- --- 5.350 5.350 73.6 50.4 --- 7.51 0.05 1.33 --- 10.6 421 546 --- 311 2.7 2.2 --- 500
7.6 7.6 7.4 7.5 350 113 548 --- 13.6 13.6 293 112 167 --- 5.0 5.0 6.30 3.03 3.05 --- 0.51 0.51 29.2 27.5 10.2 --- 3.350 3.350 48.4 35.7 --- 5.88 < 0.01 1.14 --- 7.20 97 126 --- 97 1.6 0.9 0.5 16
7.4 7.4 7.4 7.3 208 33 548 --- 3.9 3.9 152 65 167 --- < 2.0 < 2.0 3.52 0.50 3.05 --- 0.20 0.20 11.4 14.5 10.2 --- 0.840 0.840 28.2 23.6 --- 3.88 < 0.01 0.02 --- 4.60 66 77 --- 75 1.1 0.3 0.5 5
7.7 7.9 7.4 7.8 790 400 548 --- 91.0 91.0 772 290 167 --- 17 17 12.20 5.58 3.05 --- 2.81 2.81 39.8 37.4 10.2 --- 5.990 5.990 71.0 52.8 --- 10.1 < 0.01 3.67 --- 10.0 210 309 --- 150 2.2 2.0 0.5 2,800
7.6 7.8 8.0 7.6 344 88 298 --- 6.9 6.9 268 97 50 --- 3.6 3.6 6.53 2.65 2.38 --- 0.30 0.30 30.2 22.8 9.1 --- 2.040 2.040 50.6 29.9 --- 4.07 0.03 1.30 --- 9.70 79 61 --- 85 1.8 1.5 0.9 9
7.5 7.5 8.0 7.4 236 23 298 --- 4.0 4.0 180 50 50 --- 3.0 3.0 4.30 1.45 2.38 --- 0.18 0.18 13.5 11.9 9.1 --- 0.280 0.280 27.8 19.7 --- 2.34 < 0.01 0.05 --- 5.50 42 36 --- 57 1.5 0.7 0.9 2
7.8 8.0 8.0 7.9 488 288 298 --- 10.9 10.9 358 123 50 --- 5.0 5.0 8.16 3.29 2.38 --- 0.45 0.45 37.6 28.1 9.1 --- 4.940 4.940 60.5 36.0 --- 7.11 0.06 2.62 --- 14.2 91 75 --- 95 2.1 3.4 0.9 24
7.6 7.7 --- 7.5 317 58 --- --- 8.3 8.3 260 103 --- --- 3.7 3.7 7.84 4.32 --- --- 0.36 0.36 35.4 30.2 --- --- 0.761 0.761 55.1 40.1 --- 2.77 < 0.01 0.74 --- 10.6 81 69 --- 85 2.8 1.2 --- 10
7.4 7.5 --- 7.2 240 19 --- --- 5.6 5.6 194 63 --- --- 3.0 3.0 6.45 3.44 --- --- 0.26 0.26 24.7 22.5 --- --- 0.158 0.158 41.6 31.3 --- 1.86 < 0.01 0.05 --- 6.82 63 56 --- 70 2.3 0.6 --- 2
7.7 8.2 --- 7.7 500 89 --- --- 13.2 13.2 326 138 --- --- 5.0 5.0 9.23 6.28 --- --- 0.61 0.61 42.4 41.0 --- --- 2.030 2.030 65.1 58.0 --- 3.97 0.01 3.20 --- 15.0 93 93 --- 93 3.4 2.4 --- 26